
UBC Social Ecological Economic Development Studies (SEEDS) Student Report 

 

 

 

 

UBC Wastewater Management Alternatives 

 

Caroline Carsted 

Devraj Chaitanya 

Harry Jones 

Nicole Lee 

 

University of British Columbia 

APSC 364 

April 4, 2011 

 

 

 

 

 

 

 

 

 

 

Disclaimer: “UBC SEEDS provides students with the opportunity to share the findings of their studies, as well as their opinions, 

conclusions and recommendations with the UBC community. The reader should bear in mind that this is a student project/report and 

is not an official document of UBC. Furthermore readers should bear in mind that these reports may not reflect the current status of 

activities at UBC. We urge you to contact the research persons mentioned in a report or the SEEDS Coordinator about the current 
[...]
4.0 Recommendations................................................................................................................. 11 

4.1 Economic Feasibility................................................................................................. 11 

4.2 Environmental Feasibility......................................................................................... 11 

4.3 Technical Feasibility................................................................................................. 12 

4.4 Social Aspect............................................................................................................. 12 

4.5 Conclusion................................................................................................................. 13 

5.0 Limitations............................................................................................................................. 14 

5.1 Data Limitations........................................................................................................ 14 

5.2 Sustainability Assessment Challenges...................................................................... 14 

6.0 Reflection............................................................................................................................... 15 

7.0 References.............................................................................................................................. 16 

 

Appendices 

Appendix A –Sustainability Matrix 

Appendix B – Authorship Statement 

Appendix C – Calculations and Data 

Appendix D – Background Information 



 

 1 

1.0 INTRODUCTION 

 

The University of British Columbia (UBC) Point Grey campus is responsible for providing 

utility services to its growing population.  Metro Vancouver has identified UBC as a potential site 

for implementing localized wastewater treatment.  In response, the current UBC water cycle is 

reviewed in the following assessment. 

 

1.1 UBC Sustainability 

 

A pearl among the elite, UBC expresses a distinguished passion for sustainable initiatives. The 

University has implemented programs to conserve water in accordance with UBC's adoption of 

Policy #5 - Sustainable Development.  In 2006, the $35 million Ecotrek program was completed, 

saving UBC $2.6 million annually in energy and water costs (Ecotrek, 2010).  A reduction of 

water consumption by 30% was achieved through the installation of 3,000 low consumption 

plumbing fixtures in over 250 buildings (Ecotrek, 2010).  New buildings constructed on campus 

must meet good or higher within the Leadership in Energy and Environmental Design (LEED) 

green building rating system.  There are four levels of certification that recognize performance in 

water efficiency.  Programs such as Ecotrek fulfill the UBC Policy #5 requirement of responsible 

fiscal management that enables the university to continue to pursue these goals of sustainable 

living. 

At UBC sustainability is defined beyond the scope of a simplistic dictionary statement. The 

UBC Sustainability Academic Strategy (SAS) Working Group understands sustainability as ―the 

emergent property of a societal conversation about the kind of world we want to live in, informed 

by some understanding of the ecological, social and economic consequences of our individual and 

collective actions‖ (UBC, 2009). With this concept in mind we must address current wastewater 

issues of transportation, leaks and misuse of water. 

 

1.2 UBC Current Wastewater System 

 

1.2-1 Water Source 

Metro Vancouver’s potable water is collected from the Seymour and Capilano watersheds. The 

water flows throughout the city through a network of reservoirs, pumping stations and water mains 

(Giratalla, 2011). It is then treated through filtration systems and transported through a water main 

to the Burrard Inlet. From there, the water is then transported to the Sasamat Reservoir located 

near the UBC Campus (Giratalla, 2011). UBC Utilities distributes water throughout the Point Grey 

campus, and purchases approximately 4.2 million cubic metres of water per year from Metro 

Vancouver. Eighty-five per cent of water used on campus leaves as waste via the sanitary sewer, 

to be pumped to the Iona Island Wastewater Treatment Plant in Richmond, British Columbia 

(Giratalla, 2011). A distribution pie chart of the estimated composition of UBC’s average water 

demand (137 L/s) by use from Giratalla (2011) has been provided for general knowledge of water 

use at UBC (please refer to Graph 1 in Appendix D). It is important to note that it currently costs 



 

 2 

UBC $0.60 per cubic meter for potable water, plus an additional $0.40 per cubic meter for 

disposal. Over a full year this adds up to approximately $2.5 million (Giratalla, 2011). 

  

1.2-2 Water Distribution System 

The water distribution system at UBC comprises of an extensive network of piping 

infrastructure including water mains, steam pipes, sewers and storm mains. Since there are no 

water storage facilities on campus, the water supplied to UBC is initially stored at the Greater 

Vancouver Water District (GVWD) Sasamat Reservoir (Urban Systems, 2010).  The water is 

piped from the Sasamat Reservoir through the University Endowment Lands (UEL) water system 

to supply the Powerhouse Booster Pump Station located at 2040 West Mall (Babich, 2005).  The 

three electric booster pumps receive the water at 60 PSI and increase the pressure to 100 PSI 

(Babich, 2005).  The Powerhouse Station supplies the entire upper pressure zone and maintains a 

constant discharge pressure (Urban Systems, 2010).  The low pressure areas are supplied through 

the 16th Avenue lower pressure zone connection (Urban Systems, 2010).  The upper and lower 

pressure zones are separated by PRV stations which maintain constant downstream pressure. 

The UBC water distribution system has a loop arrangement.  Most areas are supplied with more 

than one pipe allowing for temporary shutdowns by UBC Utilities to conduct repairs and 

upgrades.  The water supplied to campus is for domestic use, research, irrigation, and fire 

suppression systems. The sanitary sewerage system discharges wastewater to the GVS&DD 

sanitary sewer system (Urban Systems, 2010). 

 

1.2-3 UBC Raw Sewage Flow Data and Wastewater Content 

Recent raw sewage flow data suggests that the average flow at UBC from January – June 2010 

was 1,944,992,233 Litres. In comparison to 2002 where the total sum flow was 6,264,073,018 

Litres, we have seen a significant reduction of wastewater flow. This exalts the fact that UBC is 

effectively reducing its footprint and progressing towards sustainable standards. All data stated in 

this section is from UBC Sewer Flow 2001 -2009 Raw Data. 

UBC’s wastewater is analyzed twice annually by an analytical testing laboratory known as 

Maxxam Analytics. The purpose of a wastewater analysis is to determine the content of the 

wastewater that is exiting the campus. Maxxam’s wastewater analysis provides a chemical 

analysis and a breakdown of elements by atomic spectroscopy. The content and elements of 

wastewater leaving UBC is well within the standards set by GVRD Sewer Use Bylaw. For 

example, the average biochemical oxygen demand of the wastewater is 32.5mg/L. This is fairly 

minor compared to the City’s allowable quantity of 500 – 1000mg/L. In addition, the average total 

suspended solids amounts to 30mg/L, in comparison to the City’s allowable limit of 600mg/L. 

Moreover, there is an average pH of 7.16 and an average water hardness (CaCO3) of 28.7mg/L. 

We have summarized the chemical analysis and a breakdown of elements and components by 

atomic spectroscopy that Maxxam provided (Wastewater Analysis, 2010) and have compared it 

with the GVRD Sewer Use Bylaw standards in tables 1 and 2 located in Appendix D. 



 

 3 

1.2-4 Wastewater Treatment 

The wastewater generated on the UBC campus is transported to the Iona Wastewater Treatment 

Plant (IIWWTP) in Richmond. The sewer system is largely a combined sewer system, allowing 

the mixing of storm water and wastewater, and in heavy weather events, can result in overcapacity 

of the system. The result is discharge of overflow through numerous outfalls directly into the 

Burrard Inlet or the north arm of the Strait of Georgia, without first being treated (Metro 

Vancouver, 2008). The release of this untreated water has negative implications for both 

environmental and human health. 

Once at the primary IIWWTP, the raw sewage is treated via mechanical processes. This occurs 

in three steps. First, the water passes through a coarse screening filter that removes large debris 

including plastics, paper products, etc. Next, the water flows through a long-channelled grit 

removal system where many particles either settle to the bottom or float to the top and are 

removed by scrapers. This process largely reduces the inorganic content of the wastewater, 

removing sand and gravel (Grant et al., 2002). Lastly, gravitational settling tanks allow remaining 

solids (now called sludge) to sink.  These mechanical processes help reduce the total suspended 

solids and biochemical oxygen demand in the water, factors that would put a strain on the 

receiving water body, through nutrient loading and competition with the surrounding environment 

for oxygen (Oberg, 2010). Approximately 50% of the solids and 30-40% of the BOD are removed 

during these processes (Levit, 2011). 

The plant also has a temporary chemical storage and handling facility (chemically enhanced 

primary treatment) that helps it meet regulatory requirements. This involves the addition of a 

primary coagulant and a flocculent aid to the water to aggregate solids that do not settle. The water 

is disinfected with chlorine before it is discharged into the Strait of Georgia through a 7.5km 

outfall, 90m below mean sea level (Oberg, 2010). The use of excess chlorine in the disinfection 

process may lead to toxic compound loading in the receiving environment (Oberg, 2010). 

The removed sludge is further processed to be used as bio-solids: fertilizers, top soils, and other 

growth substrates. The Metro Vancouver wastewater treatment plants produce 70,000 tonnes of 

bio-solids every year (Levit, 2011). Primary sludge from the clarifying filters is thickened by way 

of gravity and then sent to an anaerobic digester of mesophillic (37 degrees Celsius) conditions to 

produce, among other things, methane. The methane is used to generate electricity through co-

generation for on-site use. The stabilized sludge, now with 99.9% of the harmful bacteria removed 

(Levit, 2011), is transported to sludge lagoons for storage, and eventually used as bio-solids. 

 

 



 

 4 

2.0 ALTERNATIVE OPTIONS 

 

The University of British Columbia has been identified as a potential site for implementing 

localized wastewater management. Two decentralized wastewater management alternatives are 

proposed as an alternative method to UBC’s current system: a free water surface constructed 

wetland and an on-site treatment plant with reclamation facility.  

 

2.1 Constructed Wetlands 

 

The first wastewater treatment alternative proposed for the UBC Point Grey Campus is a 

traditional primary and secondary treatment facility, with further purification by an on-campus 

constructed wetland. This option focuses on exploiting natural processes, in additional to more 

traditional technical processes, to purify UBC wastewater to a quality that can be safely re-used on 

campus. 

  

2.1-1 Treatment Process 

The primary and secondary components of this treatment train will include standard primary 

and secondary treatment techniques, including pre-screening, settling of suspended solids, and 

activated sludge (to reduce the organic content). As these processes will occur in closed facilities, 

it will be possible to add an anaerobic digester to facilitate the capture of useful by-products from 

the wastewater, such as methane for electricity, and bio-solids for fertilizer. 

 Following primary and secondary treatment, the effluent will enter a constructed wetland for 

further purification. The constructed wetland will be designed to resemble natural wetlands, and 

will remove unwanted substances from the wastewater through natural processes. In this proposed 

set-up, effluent leaving secondary treatment will enter the wetland, and will slowly pass through 

the flow bed, coming into contact with the vegetation and microorganisms of the wetland.  The 

plants and microorganisms will then use or decompose a significant portion of the remaining 

biodegradable content in the water. Water leaving the wetland will be of higher quality than the 

effluent discharged from the Iona Wastewater Treatment plant, and will be suitable for non-

potable re-use. 

 

2.1-2 Resource Reclamation 

This wastewater treatment option will not only treat wastewater but will also re-introduce 

valuable resources into the UBC system. The proposed set-up will allow reuse of the treated water 

exiting the constructed wetland for non-potable uses on campus, such as irrigation and coolant 

water. This aspect will contribute to a closed-loop water system at UBC, following in the footsteps 

of Sustainability Street where the new CIRS building is located (UBC Campus Sustainability, 

2000). 

The anaerobic digester portion of this treatment process will facilitate the capture of methane 

and other gases, which can be converted into the electricity that will power the treatment plants. In 



 

 5 

this way, the energy requirements of this package option should not increase the campus energy 

demand, after the initial installation of the treatment plants.  

Bio-solids in the form of fertilizers, top soil, and other construction material will result from the 

treatment and consolidation of the solid components of the wastewater. These useful by-products 

will be stabilized during treatment and can be used for the above mentioned purposes, either on 

campus, or they can be sold to buyers in the surrounding community.   

 

2.1-3 Costs 

Assuming a plant capacity of 12 million litres per day, the total capital cost of the constructed 

wetland would be between $483,000 -$9.9 million (please refer to calculation 1 in Appendix B).  

The total land required for treatment would be between 4.9 - 30.4 hectares, based on EPA 

Constructed Wetland Design Manual guidelines (2000). Average maintenance costs work out to 

$3, 370 per hectare per year, and may cover costs for active mosquito control, animal control, and 

removal of accumulated sediment from the wetland cell. Following, total constructed wetland 

costs would range from $34,000 - $102,000 per year (calculation 2).  Treatment of water would 

come at a cost of under $0.02 per cubic meter (calculation 3).  

Addition of the primary and secondary treatment plants will contribute a capital cost of near 

$10 million (calculation 4).  So, overall capital costs for this wastewater treatment package 

including primary, secondary, and constructed wetland treatment, may be near $20 million. 

It is important to note that while capital costs for the wetland are relatively low when compared 

to big industrial plants, they require large amounts of land which may play a role in overall 

feasibility.  

 

2.1-4 Benefits to the Community 

This wastewater treatment option has the potential to make a significant contribution to the 

community. The constructed wetland and surrounding area will have inherent aesthetic appeal, 

and may serve as a recreation site since the water will be treated to a safe level prior to entering 

the wetland (there would, however, be safety hazards if the water was only primarily treated 

before entering the wetland (EPA, 2000). The construction of the wetland will also introduce a 

new potential wildlife habitat into the area, with the potential to support biodiversity (again, this 